Genjus

— SCHEMATIC DRAWINGS

0

RIDE-ON SCRUBBER DRYER G34RB

Issued in Nov.2024
Version: V04



CONTENTS

1. NOSE ASSEMBLY.......................................1_6

2. FRAME ASSEMBLY ....-..-..-..-..............-..-..-.7—16

3. SQUEEGEE CONTROL ASSEMBLY  sesceecerececenee-]17—18

4_ SQUEEGEE ASSEMBLY..............................19—20

5. DlVERSlON ASSEMBLY ..............................21_24

6. CONTROL PANEL ASSEMBLY <+:+eeveeeesssnseseneees25—26

7. WATER TANKASEEMBLY ..............................27_34

8. CONTROLLER ASSEMBLY ..--..-....--....--....--....-35—36

9. RECOVERY TANKASEEMBLY  ++eevesseenessneeeeei37—40

10 ACCESSOR'ES ..........................................41_42




P1 /P42

2090602

Genjus

28

21

25
24

23

22



Administrator
图章


Genjus

2090602 P2 /P42

ITEM P/N QTy DESCRIPTION

1 W020265 1 RIGHT BRUSH MOTOR ASSEMBLY 24V 400W

2 W020084 1 WATER ASSEMBLYT130

3 N010222 7 SCREW M6x16A2

4 N040011 7 LOCKWASHER M6A2

5 N030024 7 WASHER6x12x1.6A2

6 A040075 1 HEAD COVER RIGHTT130

7 C030058 1 RUBBER SKIRTRIGHT

8 N010183 13 BUTTERFLYPLASTIC HEAD M6x16YELLOW

9 N060006 1 Y-CONNECTORY-16

10 A040065 2 MOTOR PLATE

11 N040001 9 LOCKWASHER M6ZINC

12 N010006 8 SCREW M6x20 ZINC

13 W020077 1 LOCKERASSEMBLY-LEFT

14 N010005 1 SCREW M6x16 ZINC

15 N030007 1 WASHER 6x12x1.6ZINC

16 W020078 1 LOCKERASSEMBLY-RIGHT

17 N020024 2 LOCK NUT M8A2

18 N030028 6 WASHER8x24x2A2

19 C030057 1 RUBBER SKIRTLEFE

20 A040074 1 HEAD COVERLEFT T130

21 N110019 2 WHEEL 0100x29.5

22 B020027 2 BUSHING 8x10x31

23 A040073 1 MOTOR SUPPORTT130

24 N010144 2 SCREW M8x50 A2

25 N030016 4 WASHER 5x10x1A2

26 N040023 4 LOCK WASHER M5 A2

27 N010029 4 SCREW M5x16 A2

28 W020266 1 LEFT BRUSH MOTOR ASSEMBLY 24V 400W




Gen|us® 2090602  P3/P42




Genjus

P4 /P42

2090602
ITEM P/N Qry DESCRIPTION

1 FO50088.9 1 WATER PIPE D=12 d=8 L=600

2 W020272 1 MICRO WATER PUMP ASSEMBLY 24V

3 FO50007 1 SCREW CLAMP ¢8-12

4 F050099.8 1 WATER PIPE D=12 d=8 L=50

5 FO050088.10 1 WATER PIPE D=12 d=8 L=250

6 FO030062 1 FOUR WAY COPPER JOINT D=10d=8

7 FO50088.6 1 WATER PIPE D=12 d=8 L=310




Genjus 2000602 P5 /P42

SV > "
Y ) / R &=
[ ‘A~
\




Genjus

2090602

P6 /P42

ITEM P/N Qry DESCRIPTION
1 A040081 1 RIGHT-SIDE PRESS STRIP OF NOSE
2 A040092 2 HEAD BEADT130
3 N010179 4 SCREW M5x8A2
4 A040060 2 SPRING LOCKING PLATE
5 B060122 2 LOCKING SPRING ®©2
6 D010024 1 BRUSH PLATE-LEFT
7 D010025 1 BRUSH PLATE-RIGHT
8 A040082 1 LEFT-SIDE PRESS STRIPOF NOSE




P7 /P42

2090602

Genjus

40

14

12

138

) ,
mmw.lm\ aa\ (o \/

. . 3
& Xy A..&

& @ —\ y

| | ~t

—

~D

N~

~D

— «©

~D

- _

~D

<

~D

~D

~D

(av}

~D

~

()

~D

< T— P A

e} g N 3




Genjus

P8 /P42

2090602

ITEM P/N QrTy DESCRIPTION

1 N010029 6 SCREW M5x16 A2

2 FO50065.2 1 SILICONE HOSE D=14 d=9 L=710

3 N040023 6 LOCK WASHER M5

4 N030016 6 WASHER 5x10x1

5 F020004 1 CONNECTOR BEND 1/2

6 W020256 1 SOLENOID VALVE ASSEMBLY T55/70BT

7 F020002 1 CONNECTOR 1/2

8 FO50065.3 1 SILICONE HOSE D=14 d=9 L=165

9 W020272 1 MICRO WATER PUMP ASSEMBLY 24V

10 F050088.11 1 SILICONE HOSE D=12 d=8 L=300

11 A060031 4 SOLUTION TANK FIXED SEAT

12 N030006 12 WASHER 8x16x1.6 ZINC

13 N040013 16 LOCK WASHER M8 ZINC

14 N010034 14 SCREW M8x20 ZINC

15 A020035 1 SUPPORT

16 N020015 4 NUT M5 ZINC

17 N010199 2 SCREW HM4x10 A2

18 N040019 2 LOCK WASHER M4

19 N0O30053 2 WAHSE 4x9x1 ZINC

20 NO10007 6 SCREW M8x25 ZINC

21 BO50061A 1 CAM T130

22 B060149 1 PINION T130

23 N020059 1 NUT M50x1.5

24 NO70006 2 BEARING 6010

25 N010060 4 SCREW M10x25 ZINC

26 N040003 4 LOCK WASHER M10 ZINC

27 N030004 4 WAHSER 10x20x2 ZINC

28 B060150 1 MOTOR POSITIONING SHAFT T130

29 W020276 1 DRIVE MOTOR AMER ASSEMBLY 24V 760W 130




P9 /P42

2090602

Genjus

40

14

12

138

) ,
mmw.lm\ aa\ (o \/

. . 3
& Xy A..&

& @ —\ y

| | ~t

—

~D

N~

~D

— «©

~D

- _

~D

<

~D

~D

~D

(av}

~D

~

()

~D

< T— P A

e} g N 3




Genjus

P10 /P42

2090602

ITEM P/N Qry DESCRIPTION

30 N0O90002 10 SUPPORT 23x1

31 N010112 10 SCREW M5x16 A2

32 A260026 2 ANTI-ROLLOVER BRACKET T130

33 N040017 4 LOCK WASHER M8 A2

34 N010283 4 SCREW M6x20 A2

35 N020001 15 LOCKNUT M8 ZINC

36 N030010 4 WASHER 8x16x1.6 A2

37 A030087 1 BASEFRAM T130

38 C020030A 2 WHEELD 300x70-YL

39 B060069 2 WASHER 8.5x30x4 ZINC

40 C020458 2 COVERD52-YL




P11 /P42

2090602

Genjus

42

o0

0

35

b2

32

b3

b4

bb

b5

06

o7

58

b9

b8

35

59

20

49

42

30

48

47

46

46

N~
~

43

60

45

30

44

43

42

02

4]

53

03

20

50




Genjus

P12 /P42

2090602

ITEM P/N Qry DESCRIPTION

41 A030089 1 PUSH ROD MOTOR GUIDE T130

42 B050010 2 ROLLER D35x20

43 NO10003 2 SCREW M8x45 ZINC

44 N010010 1 SCREW M8x50 ZINC

45 N010205 1 SCREW M6x40 ZINC

46 N030027 12 WASHER 8x24x2 ZINC

47 NO70003 4 BEARING 688 77

48 B020019 2 BUSHING 8x12x11

49 N060009 1 SPLIT PIN M5

50 B060151 2 STAY WIRE BRACKET

51 N020022 2 NUT M6 ZINC

52 N100015 1 CHAIN 263

53 W020277 2 MOTOR STROKE ASSEMBLY 60mm

54 A030079 1 PUSH ROD MOTOR MOUNTING BRACKET

55 N020012 6 LOCK NUT M6 ZINC

56 NO30007 4 WASHER 6x12x1.6 ZINC

57 NO10006 2 SCREW M6x20 ZINC

58 N010019 3 SCREW M8x18 ZINC

59 N040012 3 LOCK WASHER M8x13 ZINC

60 N010021 1 SCREW M6x50 ZINC

61 NO30008 2 WASHER 6x18x1.6 ZINC

62 N100016 1 CHAIN 255

63 B020034 1 HEAD PUSHER PAD

64 N010206 2 SCREW M6x20 ZINC

65 C020082 2 RUBBER SHOCK PAD T130

66 N060003 1 FORK M8x18




»
Genjus 2090602 P13 /P42

79

80

82

83

84

81

835

®
7
7
® P =
jEL_‘-‘-““—————1§§§i_;j__;>”

=)

88 W= s

39

87 91

89

90 39 69 46 67



Genjus

P14 /P42

2090602

ITEM P/N QTy DESCRIPTION

67 NO10002 8 SCREW M8x30 ZINC

69 B020075 16 COPPER SLEEVE D24XD15X8.5

70 N030031 8 WASHER 5x10x1 ZINC

71 N040007 2 LOCK WASHER M5 ZINC

72 A020036 2 MICRO SWITCH BRACKET

73 N010024 1 SCREW M5x12 ZINC

74 N0O30019 2 WASHER 3x7x0.5

75 NO10027 4 SCREW M3x20 A2

76 W020370 2 MICRO SWITCH ASSSEMBLY NORMALLY SWITCH OFF

77 N020045 1 LOCK NUT M3 A2

78 A030088 2 BATTERY BASE T130

79 W020090 1 TERTIARY FILTER ASSEMBLY T130

80 B060120 1 SUPPORT SHOULDER BOLT

81 N020054 1 NUTMS8BLACKZINC

82 NO80019 4 CIRCLIP D35

83 BO50056 1 WASHER D15xD23x2

84 NO70019 1 BEARING 620277

85 N100006 1 SWINGBOLT M8x35

86 N010154 2 SCREW M6x12 A2

87 BO70054 4 SPRING 2.5x19.5%165.5

88 BO50057 2 BEARING SUPPORT FLANGE

89 A050061 1 SUPPORT CONNECTING PLATE

90 N020003 1 LOCKNUT M12x1.75 ZINC

91 A140010 1 ARM225

92 N020018 4 NUT M8 ZINC




»
Genjus 2090602 P15 /P42




Genjus

P16 /P42

2090602
ITEM P/N QTY DESCRIPTION
1 N110074 1 HUB T130
2 N110075 1 GREY MOTORWHEEL TYRE 250X80 T130
3 E040282 1 BRUSH KIT (4 Pcs) T130
4 W020356 1 ELECTRONIC BRAKE 24V T130 AMER
5 N050002 1 SLEEVE MTR11 X MP80 T130
6 N050003 1 TIRE PULLER KIT T130
7 N050004 1 HUB INBUS SCREW T130
8 N050005 1 HUB TCEI SCREW T130




|
Gen|us 2090602 P17 /P42




Genjus

P18 /P42

2090602

ITEM P/N QTy DESCRIPTION

1 BO70008 2 SPRING 2.8x20x109

2 A050060 1 SUPPORT

3 B060100 1 AXIS OF ROTATION ®15x124

4 N030029 2 WASHER 14x28x2.5 ZINC

5 N080010 2 CIRCLIP ©12

6 NO10158 1 SCREW M12x110 A2

7 N060006 1 Y-CONNECTOR Y-16

8 N0O30051 1 WASHER 10x20x2 ZINC

9 NO30007 1 WASHER 6x12x1.6 ZINC

10 B070025 1 RECTANGULAR SPRING

11 N040001 1 LOCK WASHER M6 ZINC

12 NO10005 1 SCREW M6x16 ZINC

13 A050068 1 SUPPORT DOWN T130

14 N0O30052 1 WAHSE 12x24x2.5 A2

15 N020060 1 LOCK NUT M12 A2

16 NO10089 1 SCREW M10x60 A2 WHOLE TOOTH




P19 /P42

2090602

Genjus

20




Genjus

P20 /P42

2090602

ITEM P/N QrTy DESCRIPTION

1 N010144 2 SCREW M8x50 A2

2 B080034 1 PLATE 1100 YS

3 D010060 1 SQUEEGEE BODY 1100 YS

4 N030028 2 WASHER 8x24x2 A2

5 N020082 2 ROUND HEAD CAP NUT M8 A2

6 B090020 2 SPRINGD12XD10X19

7 NO030090 4 WASHER 8x30x2 A2

8 C030166 1 FRONT SQUEEGE BLADE RUBBER T130 YS

9 N020084 2 NUT M8x69(YELLOW) YS

10 N020083 4 NUT M8x58(YELLOW) YS

11 N020085 2 NUT M8X36 YELLOW YS

12 R030024 2 WHEEL D100x22

13 A250013 2 WHEEL SUPPORTUP

14 N0O30051 2 WASHER 10x20x2 A2

15 N010415 2 SQUARE NECK BOLT M8x50 A2

16 N010114 2 SCREW M6x45 A2

17 A300011 1 BLADE REAR 1100 YS

18 N030010 10 WASHER 8x16x1.6 A2

19 B010108 2 SPACERD8XD6.5X33.5

20 N010127 4 SCREWM8x70 A2

21 C030167 1 BEAR SQUEEGE BLADE RUBBER TA130YS

22 A250011 2 WHEEL SUPPORT DOWN

23 R030006 2 WHEEL D62X31

24 N040001 2 LOCKWASHER M6 ZINC

25 N020013 2 ROUND HEAD CAP NUT M6 A2

26 N020043 2 NUT M8 A2




»
Genjus 2090602 P21/P42




Genjus

P22 /P42

2090602

ITEM P/N Qry DESCRIPTION

1 N010057 3 SCREW M6x20 A2

2 N040011 3 LOCK WASHER M6 A2

3 N030024 3 WASHER 6x12x1.6 A2

4 B060153 1 SHAFT T130

5 N020006 3 LOCK NUT M6 A2

6 N090056 1 SPACER ®50x176

7 NO70001 2 BEARING 6004

8 D010010 1 BEARING SUPPORT @70

9 N010223 4 SCREW M6x30 ZINC

10 A020021 1 PLAQUE 64x64

11 N060014 1 UNIVERSAL JOINT 18x32x85

12 N010184 2 SCREW M6x8 (BLACKENING)

13 N060020 2 KEY 5.8x5.8x15.8

14 N010237 2 HEXAGON SCREW M6x10 A2

15 NO30007 8 WASHER 6x12x1.6 ZINC

16 W020488 2 BLUE LIGHT

17 C010914 1 STEERING GEAR COVER-T130-UK007

18 N010006 2 SCREW M6x20 ZINC

19 N040001 2 LOCK WASHER M6 ZINC

20 A020043 1 PEDAL BRACKER T130

21 N010140 2 SCREW M8x40 A2

22 N020010 2 NUT M8 A2

23 A020020 1 SUPPORT 76

24 N010091 4 SCREW M8x20 ZINC

25 N030022 4 WASHER 6x18x1.6 A2

26 N100018 1 CHAIN 06B-23/45

27 N010224 6 SELF TAPPING SCREW M6x35 BLACKS.8

28 N020001 8 LOCK NUT M8 ZINC

29 N030006 4 WASHER 8x16x1.6 ZINC




»
Genjus 2090602 P23 /P42




Genjus

P24 /P42

2090602

ITEM P/N Qry DESCRIPTION

30 N040013 4 LOCK WASHER M8 ZINC

31 N010007 4 SCREW M8x25 ZINC

32 NO70004 4 BEARING SUPPORT SBPFL 205

33 NO70005 2 BEARING SBPFL 205

34 B060154 1 STEERING SHAFT T130

35 N020012 4 LOCK NUT M6 ZINC

36 A020037 1 SUPPORT T130

37 N110036 1 STEERING WHEEL BOOSTER BALL T150

38 P060360 1 CONTROL PANEL LABEL-T130-D-con UKOO07




P25 /P42

2090602

Genjus




P26 /P42

2090602
ITEM P/N Qry DESCRIPTION
1 N020045 1 LOCK NUT M3 A2
2 C020079 1 MOBILE PHONE BOX T130
3 E020057 1 DUAL USB INTERFACE WITH LIGHT 15W T130
4 N010227 1 SUNK CROSS SCREW M3x10 8.8 BLACK ZINC
5 W020284 1 HORN BUTTON ASSEMBLY TS1300
7 E020092 1 EMERGENCY STOP SWITCH DOUBLE NORMALLY CLOSED
9 N010103 5 SCREW M3x8 A2
10 N010230 5 SCREW M5x16 BLACK ZINC PLATING
11 C020028 5 WASHER D5
A020038A 1 CONTROL PANEL T130
A020047A 1 CONTROL PANEL T130 WITHOUT WATER CIRCULATION
12 A290006 1 CONTROL PANEL HYPOCHLOROUS ACID
A290007 CONTROL PANEL T130X
13 W020013 1 KEY SWITCH ASSEMBLY
15 B020043 5 NYLON STUD M3x10+6
16 B060165 5 NYLON NUT M3
W020424 1 CONTROL PANEL ASSEMBLY DALA T130
W020425 1 CONTROL PANEL ASSEMBLY DALA T130C
7 W020426 1 CONTROL PANEL ASSEMBLY DALAT130D
W020427 1 CONTROL PANEL ASSEMBLY DALA T130X
18 NO10365 2 SCREW M6X16 BLACK ZINE
19 EO050005 1 FUSE 80A
20 N020016 2 LOCK NUT M5 ZINC
21 N020024 2 LOCK NUT M8 A2
22 N010073 2 SCREW M5x16 ZINC
23 N040007 2 LOCK WASHER M5 ZINC
24 N030031 4 WASHER 5x10x1 ZINC
25 E050095 1 RELAY 24V 100A
26 A030010 1 SUPPORT
27 E050004 1 FUSE HOLDER 80A
28 A060039 1 MOUNTING BRACKETS 80X90
29 N010025 2 SCREW M5x16 ZINC




2090602 P27 /P42

Genjus

5. 33

e B

i ‘ﬁ | |
| IIIII \

| \
| \
31 \32\33\ 34 35\36 \37\38 39 4D 3¢ \33

o
28 .29 30



Genjus

2090602 P28 /P42

ITEM P/N QrTy DESCRIPTION

1 C020080 1 SAFETY SEAT T130

2 NO10121 4 SCREW M8x16 ZINC

3 N030006 12 WASHER 8x16x1.6 ZINC

4 A040077 1 SEAT MOUNTING BRACKET T130

5 N020001 5 LOCK NUT M8 ZINC

6 N010017 8 SCREW M6x25 BLACK

7 NO90057 2 RUBBER HASP T130

8 N010201 4 SCREW M5x30 A2

9 C020110 4 HINGE T130

10 C010906 1 SOLUTION TANK-T130-135L-UK0O7 BLUE

11 N010034 2 SCREW M8x20 ZINC

12 E030073 1 ACCELERATION PEDAL 8938TWS4801

13 C020028 13 WASHER ©5

14 N010230 28 SCREW M5x16 BLACK ZINC PLATING

15 A0300908B 1 FOOT PAD T130

16 N020001 2 LOCK NUT M8 ZINC

17 N030008 2 WASHER 6x18x1.6 ZINC

18 N040001 2 LOCK WASHER M6 ZINC

19 N010006 2 SCREW M6x20 ZINC

20 W020278 2 ANTI-COLLISION LAMP T130

21 N030061 6 WASHER 15x6.3x3 A2

22 N040011 6 LOCK WASHER M6 A2

23 N010163 2 SCREW M6x30 A2

24 N020024 1 LOCK NUT M8 A2

25 N030028 2 WASHER 8x24x2 A2

26 B020006 1 PLUG 3/4"

27 N010068 1 SCREW M8x40 A2

28 N020009 1 NUT M8




2090602 P29 /P42

Genjus

| | \

e o Ty =]
%
| I
II | \
2829 \30 \31 \32\33\ 3435 36 \37\38 39 40 3¢ \33




Genjus

P30 /P42

Z090602

ITEM P/N Qry DESCRIPTION

29 N090079 1 O RING®34xD5

30 N010057 4 SCREW M6x20 A2

31 F020014 1 CONNECTOR 3/4 D=12 d=10

32 W020080 1 SOLENOID VALVES AND FILTER ASSEMBLIES T130

33 N010029 4 SCREW M5x16 A2

34 N040023 4 LOCK WASHER M5 A2

35 N030016 2 WASHER 5x10x1 A2

36 F020001 2 CONNECTOR O®(8-6)x30

37 F050042.3 1 PU TUBE D=12 d=8 L=338

38 C030013 2 GA SKET 08

39 C020014 1 SCREW CLAMP 043

40 N030040 2 WASHER 5x15x1.2 A2

41 C020006 1 FILTER ®110

42 N010017 8 SCREW M6x25

43 N040013 6 LOCK WASHER M8 ZINC

44 C020005 1 THREADED COVER ©115

45 W020081 1 ELECTRICAL ASSEMBLY T130




»
Genjus 2090602 P31/P42

| \ \
50 \43 |51 \52 \53 \52



Genjus

P32 /P42

2090602

ITEM P/N Qry DESCRIPTION

46 N010034 1 SCREW M8x20 ZINC

47 A020039 1 BRACKET ON SUPPORT ROD

48 N010007 1 SCREW M8x25 ZINC

49 B020031 1 BUSHING 8.2x13x12.5

50 N010008 1 SCREW M8x35 ZINC

51 N030022 4 WASHER 6x18x1.6 A2

52 N060007 4 MAGNET ®25x®5x8-17KG

53 B010054 2 SLIDING COLUMN

54 C010082 1 BACK COVER PLATE OF WATER TANK T130

55 B020032 1 BUSHING 8.2x20x16.5

56 A020040 1 BRACKET UNDER SUPPORT ROD

57 B020033 1 BUSHING 8.2x13x6.5




»
Genjus 2090602 P33 /P42




Genjus

P34 /P42

2090602
ITEM P/N Qry DESCRIPTION
1 F020002 1 CONNECTOR 1/2
2 W020005 1 SOLENOID VALVE ASSEMBLY T55/70BT
3 F020019 2 CONNECTOR 1/2-3/8 A2
4 F010004 1 FILTER 3/8
5 F010006 1 BALL VALVE 1/2 CONNECTION STRAIGHT D=10
6 FO050088.6 1 WATER PIPE D=12 d=8 L=310




P35 /P42

2090602

Genjus




Genjus

P36 /P42

2090602

ITEM P/N Qry DESCRIPTION

1 NO10079 2 SCREW M5x40 A2

2 A020041 1 ELECTRICAL INSTALLATION PLATE T130

3 W020402 1 CONTROLLER ASSEMBLY DALA T130

4 NO30016 2 WASHER 5x10x1 A2

5 N040023 6 LOCK WASHER M5 A2

6 N020037 2 LOCK NUT M5 A2

7 E040123 1 CHARGER-LIGHT-24V 20A CW

8 NO30040 4 WASHER 5x15x1 A2

9 N010135 4 SCREW M5x20 A2

10 A020042 1 ELECTRICAL COVER PLATE T130

11 C020028 6 WASHER ©5

12 N010134 6 SCREW Mb5x16 A2

13 N020042 4 LOCK NUT M4 A2

14 N020061 4 NUT M4 A2

15 N020046 2 NUT M5 A2

16 N010028 4 SCREW M4x16 A2

17 E080192 1 WIRE HARNESS T130




Genjus

2090602

P37 /P42

I 38

5
T h

= 7-5‘ R =
p P ==ty 37

71




P38 /P42

2090602
ITEM P/N QTy DESCRIPTION
1 A010001 2 PLAQUE 34x30
2 C020008 1 CONNECTOR BEND D.38
3 A040107 1 FILTER BASKET HOLDER 100x25x3
4 N010097 2 SELF TAPPING SCREW M4.2x13 A2
5 C020087 1 PRIMARY FILTER T130
6 N010011 4 SELF TAPPING SCREW 4.8x13
7 W020280 1 DUCK BILLED LEVEL SWITCH ASSEMBLY T130
8 N010201 2 SCREW M5x30 A2
10 N0S0002 4 SUPPORT 23x1
11 C010907 1 RECOVERY TANK-T130-135L-UK007 BLUE
12 N020012 6 LOCK NUT M6 ZINC
13 N100008 3 SCREW M6x100mm
14 B050029 3 SLEEVING 55
15 FO40005 1 3M ADHESIVES GUM ¢ (140-70)
16 W020283 1 VACUUM MOTOR ASSEMBLY 24V 500W T130
17 N030008 3 WASHER 6x18x1.6 ZINC
18 N040001 3 LOCK WASHER M6 ZINC
19 FO040001 1 SPONGE ©140x5
20 N010225 11 SELF TAPPING SCREW M4x10 A2
21 A040086 1 MUFFLER COVER T130
22 C020086 1 SOUNDPROOF COTTON T130
23 F060020 1 SUCTION HOSE D.38x650 PU+PVC
24 FO060015 1 DRAINAGE PIPE ©38x1200
25 FO50006 1 SCREW CLAMP ®33-57
26 F050021.2 1 STEEL PIPE D=26 d=20 L=670
27 FO50004 2 SCREW CLAMP 018-32
28 FO30063 2 NUT G1/2 STAINLESS STEEL




Genjus

2090602

P39 /P42

I 38

5
T h

= 7-5‘ R =
p P ==ty 37

71




Genjus

P40 /P42

7090602

ITEM P/N QTY DESCRIPTION

29 N030060 2 WASHER dp44xb21x1 A2

30 F040012 2 SILICONE PAD D47xD21x3

31 F020025 1 INNER CONNECTION G1/2 TO OUTER CONNECTIOG1/2

32 F020027 1 RIGHT ANGLE JOINT G1/2

33 F020026 1 DIRECT JOINT G1/2

34 C020103 1 SECONDARY FILTER T130

35 €030040 1 SUCTION GASKET T35

36 F040010 1 SEWAGE TANK FLOAT FILTER

37 €020049 1 SUCTION BODY T35

38 N030022 2 WASHER 6x18x1.6 A2

39 W020281 1 WARING LIGHT ASSEMBLY T150

40 N010052 3 SELF TAPPING SCREW M4.2x16 A2

41 N010226 2 SCREW M6x16 BLACK PP

42 N090010.3 1 RUBBER 19.5x9.5x9 L=1250

43 C010080 1 RECOVERY TANK COVER T130

44 N030059 7 WASHER 4x12x1.1 A2




»
Genjus 2090602 P41 /P42




Genjus

P42 /P42

7090602
ITEM P/N Qry DESCRIPTION
1 P060357 1 LEFT SIDE LABEL-T130 UK0O7
2 P060358 1 RIGHT SIDE LABEL-T130 UK007
3 P060359 1 FRONT LABEL T130 UK007
N150003T 2 16" BRUSH PP 0.6
4 N150010T 2 16" BRUSH PP 0.28
5 N150011T 2 16" PAD HOLDER
6 N150052 2 16"WATERPROOF BRUSH
7 C030168 1 LEFT RUBBER SKIRT T130
8 C030175 1 RIGHT RUBBER SKIRT T130
9 C030068 1 FRONT SQUEEGE BLADE RUBBER T130
10 C030069 1 REAR SQUEEGE BLADE RUBBER T130
N150033 2 16"CLEANING PAD
11 N150034 2 16"CLEANING PAD
N150035 2 16"CLEANING PAD
12 P010289 1 USER MANUAL-T90/T130-con UK007
13 B130014 1 CLAPBOARD 525X50X25
14 C030196 1 FRONT SQUEEGE BLADE RUBBER T130-YS-PU
15 C030197 1 REAR SQUEEGE BLADE RUBBER T130-YS-PU
16 P050017 1 TEST REPORT UK007
18 MO010005K 1 CARTON BOX T1501620x920x1330
19 P080237 1 NAME PLATE T130 UK0O7




	                  SCHEMATIC DRAWINGS            

